




EC Compliance Report Page 1
Aarti Drugs Ltd., W-61 MIDC Tarapur, Palghar

1. Present Status of Project:

1) We have published the advertisement of the obtained Environmental Clearance in the
newspapers Pudhari (Marathi) dated 09/07/2019.

2) Consent to Operate was obtained on 12/12/2019. Copy of CTO is attached herewith.



EC Compliance Report Page 2
Aarti Drugs Ltd., W-61 MIDC Tarapur, Palghar

2. Point by Point comment on Environment Clearance letter

Sr No Terms and conditions in EC Compliance

I
No additional land shall be used / acquired for any
activity of the project without obtaining proper
permission.

No additional land is used for any
activity of the project.

Ii
PP ensures that, no addition to the existing
effluent load to the CETP after expansion.

Effluent load remains same. No
addition to the existing effluent load to
the CETP after expansion.

Iii
For controlling fugitive natural dust, regular
sprinkling of water & wind shields at appropriate
distances in vulnerable areas of the plant shall be
ensured.

The said dust emission controls were
followed during construction &
production activity.

iv Proper Housekeeping programmes shall be
implemented.

Proper Housekeeping programmes
were implemented.

v

In the event of the failure of any pollution control
system adopted by the unit, the unit shall be
immediately put out of operation and shall not be
restarted until the desired efficiency has been
achieve.

Yes, agreed & noted.

vi
A stack of adequate height based on DG set
capacity shall be provided for control and
dispersion of pollutant from DG set. (If applicable)

A stack of adequate height based on
DG set capacity is provided for control
and dispersion of pollutant from DG
set.

vii
A detailed scheme for rainwater harvesting shall
be prepared and implemented to recharge
ground water.

Rain water harvesting system
implemented at project site.

viii
Arrangement shall be made that effluent and
storm water does not get mixed.

We have made proper arrangement so
that effluent & storm water does not
get mixed.

ix

Periodic monitoring of ground water shall the
undertaken and results analyzed to ascertain any
change in the quality of water. Results shall be
regularly submitted to the Maharashtra Pollution
Control Board.

Not applicable as source of water is
MIDC.

x

Noise level shall be maintained as per standards.
For people working in the high noise area,
requisite personal protective equipment like
earplugs etc. Shall be provided.

Noise levels are maintained as per
standards by implementing various
control measures. Proper PPE are
provided for people working in high
noise areas.

xi The overall noise levels in and around the plant
are shall be kept well within the standards (85

Noise levels in and around the plant
are well within the standards.



EC Compliance Report Page 3
Aarti Drugs Ltd., W-61 MIDC Tarapur, Palghar

dBA) by providing noise control measures
including acoustic hoods. Silencers, enclosures,
etc. On all sources of noise generation. The
ambient noise levels shall confirm to the
standards prescribed under Environment
(Protection) Act, 1986 Rules, 1989.

Noise monitoring is being done
regularly. Reports for the same are
attached. All reports are well within
standards prescribed by MPCB.

xii

Green belt shall be developed & maintained
around the plant periphery. Green Belt
Development shall be carried out considering
CPCB guidelines including selection of plant
species and in consultation with the local DFO /
Agriculture Dept.

Green belt is well developed and
maintained on 100 Sq.m area. In lieu of
this, Aarti Drugs Ltd. has signed a
tripartite agreement with the forest
department and an NGO called Sudha
Pratishthan for afforestation on 100 Ha
of land at Village Dhuktan, District
Palghar.

xiii

Adequate safety measures shall be provided to
limit the risk zone within the plant boundary, in
case of an accident. Leak detection devices shall
also be installed at strategic places for early
detection and warning.

Company has full-fledged safety and
fire department with implementation
& monitoring of adequate safety
measures. Risk Analysis, On-Site
Emergency plan is prepared and
regularly updated. Leak detection
system is installed at strategic places.

xiv
Occupational health surveillance of the workers
shall be done on a regular basis and record
maintained as per Factories Act.

Medical checkup of the all workers are
regularly done.

xv
The company shall make the arrangement for
protection of possible fire hazards during
manufacturing process in material handling.

Fire fighting system is already available
at project site.

xvi

The project authorities must strictly comply with
the rules and regulations with regard to handling
and disposal of hazardous waste in accordance
with the Hazardous Waste (Management and
Handling) Rules, 2003. Authorization from the
MPCB shall be obtained for collections /
treatment / storage / disposal of hazardous
wastes.

The company is strictly complying with
the rules and regulations with regard
to handling and disposal of hazardous
waste in accordance with the
Hazardous Waste (Management and
Handling) Rules, 2003. We have
already taken permission from
CHWTSDF. Consent to establish &
operate obtained from MPCB. (We
have received the CTO & CTE from
MPCB and we are strictly adhered to
the stipulations, terms & conditions
mentioned herein.)

xvii
The company shall undertake following Waste
Minimization Measures :

a) Metering of quantities of active

Followed as per the requirement:
(a) All raw materials are metered and
controlled for its quantities to



EC Compliance Report Page 4
Aarti Drugs Ltd., W-61 MIDC Tarapur, Palghar

ingredients to minimize waste.
b) Reuse of by – products from the process

as raw materials or as raw material
substitutes in other process.

c) Maximizing Recoveries.
d) Use of automated material transfer

system to minimize spillage.

minimize waste.
(b) There were no by-products are
generating from process.
(c) Recovered solvents are reused in
processes.
(d) Pumps are used to transfer liquids
in closed pipelines.

xviii

Regular mock drills for the on-site emergency
management plan shall be carried out.
Implementation of changes / improvements
required. If any, in the on-site management plan
shall be ensured.

Regular fire and safety training's, mock
drills are carried out.

xix
A separate environment management cell with
qualified staff shall be set up for implementation
of the stipulated environmental safeguards.

We have separate environment
management cell for implementation
of the stipulated environmental
safeguards.

xx
Transportation of ash will be through closed
containers and all measures should be taken to
prevent spilling of the ash.

Transportation of ash is carried out
through closed containers and all
measures are regularly taken to
prevent spilling of the ash.

xxi
Separate silos will be provided for collecting and
storing bottom ash and fly ash.

Proper arrangement is provided for
collection & storage of bottom ash and
fly ash.

xxii

Separate funds shall be allocated for
implementation of environmental protection
measures / EMP along with item-wise breaks-up.
These cost shall be included as part of the project
cost. The funds earmarked for the environment
protection measures shall not be diverted for
other purposes and year-wise expenditure should
reported to the MPCB & this department.

Already done.

xxiii

The project management shall advertise at least
in two local newspapers widely circulated In the
region around the project. One of which shall be
in the Marathi language of the local concerned
within seven days of issue of this letter, informing
that the project has been accorded environmental
clearance and copies of clearance letter are
available with the Maharashtra Pollution Control
Board and may also be seen at Website at
http://envis/maharashtra.gov.in.

The advertisement of the obtained
Environmental clearance was
published in the newspapers, Pudhari
dated 09/07/2019.

xxiv Project management should submit half yearly
compliance reports in respect of the stipulated

Noted & being done.

http://envis/maharashtra.gov.in


EC Compliance Report Page 5
Aarti Drugs Ltd., W-61 MIDC Tarapur, Palghar

prior environment clearance terms and conditions
in hard & soft copies to the MPCB & this
department, on 1st June & 1st December of each
calendar year.

xxv

A copy of the clearance letter shall be sent by
proponent to the concerned Municipal
Corporation and the local NGO, if any, from whom
suggestions / representations, if any, were
received while processing the proposal. The
clearance letter shall also be put on the website
of the Company by the proponent.

Noted & Agreed
We have not received any suggestions
and representations while processing
the proposals from concerned
Panchayat, Zilla Parishad / Municipal
Corporation, Urban local and the local
NGO. Hence this clearance copy not
given to them but informed in the
various meetings.

xxvi

The proponent shall upload the status of
compliance of the stipulated EC conditions,
including results of monitored data on their
website and shall update the same periodically. It
shall simultaneously be sent to the Regional
Office of MoEF, the respective Zonal Office of
CPCB and the SPCB and the SPCB. The criteria
pollutants levels namely; SPM, RSPM, SO2 NOx
(ambient levels as well as stack emissions) or
critical sectorial parameters, indicated for the
project shall be monitored and displayed at a
convenient location near the main gate of the
company in the public domain.

Noted & being done.

xxvii

The project proponent shall also submit six
monthly reports on the status of compliance of
the stipulated EC conditions including results of
monitored data (both in hard copies as well as by
e-mail) to the respective Regional Office of MoEF,
the respective Zonal Office of CPCB and the SPCB.

Noted & being done.

xxviii

The environmental statement for each financial
year ending 31st March in form –V as is mandated
to be submitted by the project proponent to the
concerned State Pollution Control Board as
prescribed under the Environment (Protection)
Rules, 1986., as amended subsequently, shall also
be put on the website of the company along with
the status of compliance of EC conditions and
shall also be sent to the respective Regional
Offices of MoEF by e-mail.

We are regularly submitted
environment statement to MPCB.



EC Compliance Report Page 6
Aarti Drugs Ltd., W-61 MIDC Tarapur, Palghar

3. Information in form of Data Sheet

1. Name & Address/ Location of Project : Aarti Drugs Ltd.,
Plot No. W-61, MIDC Tarapur, Palghar,
Maharashtra,

2. Clearance letter (s) / No. and date : File No. SEAC – 2016/CR-20/TC-2
dated 06th February, 2017.

3. Location
(a) District (s) : Palghar
(b) State (s) : Maharashtra
(c) Latitude : 19°47'37.04"N
(d) Longitude : 72°43'35.24"E

4. Address for Correspondence : Aarti Drugs Ltd.,
Off Address As above

Address of Concerned Project Chief As above
Engineer (with Pin code & telephone/
Telex/ fax number)

5. Address of Executive Engineer / Manager : Mr. Rajendra Bonde (Works Manager)
with pin code / Fax. No Aarti Drugs Ltd,

Plot No. W-61, MIDC Tarapur,
Dist - Palghar.

6. Salient Features
a) About the Project : Manufacturing of API & Intermediates

b) Plans of the environmental management
: Total EMP capital cost 16.3 lacs.

7. Breakup of the project area:
a) Submergence area: Forest & : Not Applicable.
Non – Forest

b) Others : Not Applicable.



EC Compliance Report Page 7
Aarti Drugs Ltd., W-61 MIDC Tarapur, Palghar

8. Breakup of the project affected population : Not Applicable.
with enumeration of those losing houses/
Dwelling units only agricultural land only,
both dwelling units & agricultural land &
landless labours /artisan : --

a) SC, ST / Adavasis : --

b) Others : --

9. Financial Details :
a) Project cost as originally planned and : Originally planned – Rs 241.07Lacs
Subsequent revised estimates and the year of price reference.

b) Allocation made for environmental : Total EMP cost during operational
phase year wise breakup Management plans with item wise

and Capital cost Rs. 16.3 lacs.
c) Benefit cost ratio/ internal rate of Return : --
and the year of assessment

d) Whether (c) includes the cost of environmental : Yes
management as shown
in the above

Sr. No Particulars Area (Sq. Mtr.)

1. Plant & Machinery 1650
2. Canteen & Security 18.00
3. ETP Area 150.00
4. Utility Area 180.00
5. Road 1120.00
6. Open Spaces 472.00
7. Tank Farm 630.00
8. Green Belt 100.00

Total 4320.00



EC Compliance Report Page 8
Aarti Drugs Ltd., W-61 MIDC Tarapur, Palghar

Cost of Environmental Management Plan (EMP) during operational work in progress
(Rs. Lakhs)

Sr. No Particulars Capital Cost (Lacs.) Recurring Cost per year
(Lacs.)

1 Cost for air pollution control 02.50 00.20

2 Cost for water pollution control 11.05 01.20

3 Cost for noise pollution control 02.75 00.10

4
Environment Monitoring and

Management
-- 00.20

5 Occupational Health -- 00.15

6 Green Belt -- 00.05

7 Solid waste management -- 01.00

Total 16.30 02.90

10. Forest Land Requirement : Not Applicable

a) The status of approval for diversion of
Forest land for non- forestry use.
b) The status of clearing felling
c) The status of compensatory afforestation,
if any
d) Comments on the viability & sustainability
of compensatory afforestation program
in the light of actual field experience so far

11. The status of the clear felling in non-forest : Not Applicable
areas (such as submergence area of
reservoir, approach roads), if any with
quantitative information

12. Status of project:
1. Environment Clearance - 06/02/2017.
2. Consent to Operate- 12/12/2019.



EC Compliance Report Page 9
Aarti Drugs Ltd., W-61 MIDC Tarapur, Palghar

13. Reason for the delay if the project is yet to start : Not Applicable

14. Dates of site visits
a) The dates on which the project was : Project was monitored by regional
Monitored by the Regional officer on Officer regularly by doing site visit
Visit report is attached previous occasions, if any

b) The date of site visits for this monitoring Report : No visit during Jan-21 to Jun-21.

Details of correspondence with project : Not Applicable
authorities for obtaining action plans/
information on status of compliance to
safeguards other than the routine letters for
logistic support for site visits (The first
monitoring report may contain the details
of all the letters issued so far, but the later
reports may cover only the letters
issued subsequently)



EC Compliance Report Page 10
Aarti Drugs Ltd., W-61 MIDC Tarapur, Palghar

ABOUT THE PROJECT

Introduction: M/s. Aarti Drugs Ltd (Aarti) was established way back in 1984. Since its inception,

the Company has established a strong presence in the Anti-diarrhoea, Anti-inflammatory

therapeutic groups. With its manufacturing facilities at Tarapur and Sarigam, the Company

manufactures Vitamins, Anti-arthritis, Anti-fungal, Antibiotics, ACE inhibitors, besides its range

in, anti-diabetic, anti-cholinergic, sedatives and antidepressant drugs.

Aarti will be propose an expansion project for manufacturing of API & Intermediates with a

capacity of 98 MT/Month products category at Plot No. W-61 at MIDC Industrial Area Tarapur,

Dist.: Palghar, State: Maharashtra.

We have been granted Environmental Clearance letter File no. SEAC – 2016/CR-20/TC-2 dated

06th February, 2017 granted by SEIAA, Govt of Maharashtra, for manufacturing of API &

Intermediates.



EC Compliance Report Page 11
Aarti Drugs Ltd., W-61 MIDC Tarapur, Palghar

The details are given below in the prescribed format:

A. The Project, its application and the technology: Industrial Project

B. Project Details:

LOCATION Plot No. W-61, MIDC Tarapur, Dist: Palghar.

TYPE OF PROJECT Manufacturing of API & Intermediates

OPERATION Manufacturing of API & Intermediates

PROJECT COST 241.07 Lacs

CAPITAL COST OF POLLUTION CONTROL
(AIR, WATER & NOISE)

Capital cost will be Rs.16.3 Lakhs and recurring cost will
be Rs.2.9 Lakhs.

TOTAL AREA 4320 SQM

WATER REQUIRED 67.00 CMD

TRADE EFFLUENT GENERATED 13 CMD

DOMESTIC EFFLUENT GENERATED 5 CMD

D G SET REQUIREMENT 500 KVA & 320 KVA

GASESOUS EMISSIONS FROM OTHER
SOURCESS Boiler Stack, DG

SOLID WASTE FROM PROCESS
 Solid waste 2368 Kg/M
 Recovered acid/ Solvent from process 44 T/M

SOLID WASTE FROM OTHER SOURCES
 ETP Sludge 300 Kg/M
All above waste Disposal to CHWTSDF, Taloja.

STATUS OF APPROVALS FROM STATUTORY
BODIES

Consent to Establish & Consent to Operate are obtained
from MPCB



EC Compliance Report Page 12
Aarti Drugs Ltd., W-61 MIDC Tarapur, Palghar

C. Land requirement: Proposed plot is utilized. Detail area statement is as given below:

d. Water requirement

Total water consumption is 67 m3/day.

The water budget for the plant is as follows:

- Domestic: 07.00 m3/ day

- Industrial Process: 11.00m3/ day

- Cooling and Boiler: 49.00 m3/day

TOTAL: 67 m3/day

EXISTING ENVIRONEMENTAL SETTING IMPACT IDENTIFICATION AND ASSESSMENT

a. Site Topography

Address - Plot No. W-61, MIDC Tarapur, Dist: Palghar.

Climate- Max. Temp 380C Min 100C

The nearest Railways station – Boisar is at 3.5 km. and the nearest Airport Mumbai is at the

distance of approx. 110 km from site.

Sr. No Particulars Area (Sq. Mtr.)

1. Plant & Machinery 1650.00
2. Canteen & Security 18.00
3. ETP Area 150.00
4. Utility Area 180.00
5. Road 1120.00
6. Open Spaces 472.00
7. Tank Farm 630.00
8. Green Belt 100.00

Total 4320.00



EC Compliance Report Page 13
Aarti Drugs Ltd., W-61 MIDC Tarapur, Palghar

b. Ambient Air Quality

During the monitoring study we had studied ambient air quality of the study area. The Ambient

air quality of the existing environment setting was not affected.

c. Setting of Water Environment

Sampling and analysis of the water samples at the site was carried out. It was found that quality

of water is in good condition.

d. Soil Quality

Sampling and analysis of the soil samples at the site was carried out. It was found that quality of

soil is in good condition.

e. Noise Levels

We have monitored day night noise levels to check the noise levels during activities. There is no

noise pollution from the plant. Therefore existing noise level is not affected.

f. Land Use pattern

Industrial:

The area where the plant is located on notified industrial area.

Natural Vegetation:

No forest area found in the vicinity.

Agriculture/Livestock: There is no agricultural activity in the vicinity of the proposed area.

g. Air Pollution Assessment:

The flue gas characteristics from the Boiler and DG set stack will be monitor regularly. DG set

will be run only at the time of power failure which is very rare.



EC Compliance Report Page 14
Aarti Drugs Ltd., W-61 MIDC Tarapur, Palghar

h. Water pollution Assessment:

For trade effluent, ETP consisting of primary, secondary and tertiary treatment is provided.

Treated effluent is send to CETP after proper treatment. For domestic effluent is treated in STP.

III. MITIGATION MEASURES:

a. Process emissions and controls

Process emissions are from Boiler and process stacks. To control the pollution air emissions are

regularly monitored. If the emissions are found to be exceed the prescribed limit, corrective

actions being taken accordingly.

b. Solid waste

Solid waste generated from process will be sent to CHWSTDF at Taloja.

c. Water pollution control

For trade effluent full fledged ETP is provided. For domestic effluent treated in STP.

d. Green belt development:

Adequate green belt is available at the site.



EC Compliance Report Page 15
Aarti Drugs Ltd., W-61 MIDC Tarapur, Palghar

e. Environmental Management Plan:

For proper environmental management of the site including maintenance of all facilities

outlined earlier, staffs are trained for operation of various pollution measuring equipments

during monitoring. Engineering staff for maintenance will be made available from maintenance

department.

f. General safety precautions and industrial hygiene
 Adequate numbers of fire extinguishers are provided.

 All workers has provided with safety wears like hand gloves, goggles, safety shoes,
helmets etc. for protection.

 Safety relief valves will be provided wherever necessary.

 Safety belts are provided wherever necessary.

 First aid facilities with medical attention have been given to workers.

IV. ENVIRONEMNTAL IMPACT STATEMENT

1. Land Use:

Our unit is in Notified Industrial Estate, so no agricultural activity is present in the vicinity. Thus

land use pattern will not be altered except during erection phase which may change the land

use pattern temporarily.

2. River/ Water Resources:

The source of Water is MIDC. Adequate water is available. The permission is already obtained

for water drawl. Therefore the impact on this parameter will be negligible.

3. GroundWater Resources:

No demand on ground water is considered and therefore no impact on it is anticipated.



EC Compliance Report Page 16
Aarti Drugs Ltd., W-61 MIDC Tarapur, Palghar

4. Air Quality:

The process emission from the project during activity is periodically monitored. Reports of the

same area attached. D.G. set emissions is monitored. Reports of the same area attached. D.G.

set will operate only during power failure. Therefore the impact of proposed project on

ambient air quality is minimal.

5. Solid waste:

Solid waste generated from process & other sources are disposed CHWSTDF at Taloja. Hence

the impact is nil during operation activity.

6. Odour:

There is no odour producing activity. All manufacturing process is established and operating.

7. Noise:

Noise would be an inevitable by-product of the operation. Aarti Drugs is taking all mitigation

measures to control noise pollution by means of adopting paved roads and proper study

foundation provided for all the machines and equipment’s.

8. Ecology:

No rare or endangered species of flora and fauna are present in the immediate vicinity. Thus,

there is not any adverse impact on flora and fauna.

9. Human Settlement:

There are no R&R issues.

10. Infrastructure Facilities:

Infrastructure is already developed at project site.



EC Compliance Report Page 17
Aarti Drugs Ltd., W-61 MIDC Tarapur, Palghar

11. Social Services:

Health, recreational and welfare services are the major areas to experience positive impact due

to additional employment potential and cultural development.

12. Economic Status:

The project would provide positive impact on the economic development of the region to some

extent. Finally it is conclude that, with implementing all mitigation measures there will be no

environmental impact due to project activity.

































MAHARAS*[TW&
Tel: 240107 OG|24OL0437
Fax: 24023516
Website: http://mpcb.gov.in
Email: ast@mpcb.gov.in

PO!-LUTION
*',T---

'fii'*?'El4

CONTROL BOARD
Kalpataru Point, 2nd and
4th floor, Opp. Cine Planet
Cinema, Near Sion Circle,
Sion (E), Mumbai-400022

Y

To,
M/s. AARTI DRUGS LTD.
PtoT NO. W-60(B),61(B),62(B),71(B),72(B),73(B),
M.!.D.C., TARAPUR, Tal and Dist:- Palghar.

Sub: Amendment in Consent to operate under change in product mix
categry.

Ref: 1. Consent to Operate accorded by Board vide No. Format 1.O/BO/AST/UAN
No. 0000028360/O/CC-1802001184 dtd 16.02.2018 which is valid up to
31.01.2023.

2. Minutes of the 2nd Technical Committee Meeting for Change in Product
Mix dtd. 11.10.2019

Your application No, M PCB-CONSENT-0000079161 Dated 28.08.2019

For: grant of Consent to Operate under Section 26 of the Water (Prevention & Control of
Pollution) Act,L974 &underSection2lof theAir(Prevention&Control of Pollution) Act,
1981 and Authorization under Rule 6 of ?ardous & Other Wastes (Management &
Transboundary Movement) Rules 2016 i ilb1ed and the consent is hereby granted
subject to the following terms and condj nd as detailed in the schedule l, ll, lll & lV
annexed to this order:

1. The consent to operate is granted for a period up to 3LlOLl2O23
2. The capital investment of the project is Rs.4.94 Crs. (As per undertaking

submitted by pp Existing-Rs. 4.85 Crs + Expansion/lncrease in C.l. -Rs. 0.09 ' 
"Crs) lY:

3. Consent is valid for the manufacture of: tl

1 ACECLOFENAC ( MCA ROUTE) 15.00 MT/M

2 ACECLOFENAC ( CAC ROUTE) 12.00 MT/M

3 TICLOPIDINE HCL 5,00 MT/M

4 DICLOFENAC SODIUM 15.00 MT/M

5 DICLOFENAC POTASSIUM 10.00 MT/M

6 PIOGLITAZONE HCL 2.70 MT/u

7 TOLNAFTATE 3.00 MT/M

8 CELECOXIB 25.00 MT/M

9 ORNIDAZOLE (Oil Base) 40.00 MT/M

AART! DRUGS ITD./CO/UAN No.MPCB-CONSENT-0000079161 Page 1 of 10

Sr
No

.,UOM



10 SECNIDAZOLE 10.00 r,r r.,

11 ITRACONAZOLE 15,00 l"r 1.r

4. Conditions under Water (P&CP), 1974 Act for discharge of effluent:

5. Conditions under Air (P& CP) Act, 1981for air emissions:

6. Non-HazardousWastes:

Conditions under Hazardous & Other Wastes (M
treatment and disposal of hazardous waste:

M) Rules 2016 for

0.66 CMD evaporated in
MEE installed at T-150 and
remaining 9.34 CMD

connected to CETP

Trade effluent

Soaked in soak pitAs per Schedule -
I

Domestic effluent

BOILER (4TPH)

As per Schedule -ll

As per Schedule -llD.G.SET (320 tO/A)

As per Schedule -ll

SALE TO BRICKS MANUFACTURER

SALE TO AUTHORISED RECYCLER

AFTER DECONTIMATION

SALE TO AUTHORISED RECYCLER

AFTER DECONTIMATION

&

CHWTSDF/ CO.
PROCEESSING IN

CEMENT KILNS

MWMU CO-

PROCEESSING IN

CEMENT KILNS

28.2 Spent
catalyst /
spent carbon

CHWTSDF/ CO-

PROCEESSING IN

CEMENT KILNS

MWMU CO-
PROCEESSING IN

CEMENT KILNS

34.3 Chemical
sludge from
waste water
treatment

SALE TO AUTHORISED
REPROCESSORS (

RECOVERED ACID /
SOLVENT FROM

PROCESS)

SALE TO AUTHORISED
REPROCESSORS (

RECOVERED ACID /
SOLVENT FROM

PROCESS)

AARTI DRUGS tTD./CO/UAN No.MPCB'CONSENT-0000079161 Page 2 of 10

Sr.
wo.: i

l_ COAL ASH 120

2
PI.ASTIC
BAGS

150 No/D

3 DRUMS 300 No/M

5r
lVo

1 2364 Kg/tt4

2 300 Kg/u

3 43923 Kg/tt't

Sr
Ivo ,'f,#;;;l standardsiat;i ,;i. 

'iisposat path

1. 10.0
As per Schedule -

I

2. 5

Number of Standards to be'acfireved 
':

1 1 1 As per Schedule -ll

2 2 D,G.SET (sOOKVA) L

3 3 1

4 4 SCRUBBER t



10

The Board reserves the right to review, amend, suspend, revoke this consent and the

same shall be binding on the industry'

This consent should not be construed as -'xemption from obtaining necessary NOC/

permission from any other Government authorities'

The applicant shall comply with the conditions of the Environmental clearance granted

,iOLJifu., No. SEAC-2016iCR-20/TC-2 dtd' 06 Feb' 2017'

This consent is issued pursuant to the decision of the 2nd consent committee Meeting

held on 11.10.2019.

This consent is issued with overriding effect on earlier consent to operate granted by

the board vide no' iormat 1.0/BO/AST/UAN No' 0000079161/CO-1912000011 dtd

29.11.2019 which is valid up to 31'01'2023'

This consent is issued as per the delegation of power to HOD's vide Board Office Order

No, 3L/2013 dtd.1/03/2013

11

72

13

For and on behalf of the
Maharashtra Pollution f,,optrol Board.

Assistant Secretary fiech.)

of the consent conditions.

AARTI DRUGS LTD./CO/UAN NO'MPCB.CONSENT.OOOOO7g16l
Page 3 of 10

Copy to:

1. Regional Officer, MPCB, Thane Officer, MPCB, TaraPur I



1. Al As per your application, you have segregate trade effiuent into weak stream &

high stream and providedEtfluentTreatment Plant (ETP) comprising of:

i) High COD/TDS . Comprising treatment system of Primary (design capacity of

0.66 CMD ) (6ollection tank) foilowed by Muiti effect evaporator (design capacity

of 360 CMD ).

ii) Low coD/TDS - Comprising treatment system having capacity 25. CMD as

eiimary (Collection tank, Neutialization tank, Equalization tank, Flash mixer,

Primary clarifier/Primary settling Tank), secondary (Bio tower), Tertiary

(Pressure sand filter, Activated carbon filter) '

Bl The Applicant shall operate the effluent treatment plant (ETP) to treat the trade

effluent so as to achieve the following standards prescribed by the Board or under

Ep Act, 1986 and Rules made theie under from time to time, whichever is

stringent:

Cl The lndustry shall ensure connectivity online monitorin.g system to the MPCB

server including separate energy meter for pollution control system.

Al As per your application, you have provided Septic Tank followed by Soak pit for the

treatment of 5 CMD of sewage.

BI The Applicant shall operate the sewage treatment system to treat the
sewage so as to achieve the following standards'

C] The treated Sewage shall be utilized for gardening to the maximum extent and

remaining, if any sirall be used for onland garadeding within the premises't

Limiting Concentration in mg/|, except for pH
L Compulsory Parameters

Oil & Grease

BOD (3 days 27'C )

Total Suspended Solids

Total Dissolved Solids

ll Additional Parameters

Not to exceed

BOD 3 days 27oC

Page 4 of 10
AARTI DRUGS tTD./CO/UAN No.MPcB'CoNSENT'0000079161

(1) pH

(2) L0 mg/l

(3)

(4)

(s) 2100 mg/l

(6) coD 250

(8) TAN 50



3. The Board reserves its rights to review plans, specifications or other data relating to

ptanr setup for the treatment of waterworks for the purification ther

ioi tf.1" Oiiposal of sewage or trade effluent or in connection with

consent conditions. The Applicant shall obtain prior consent of the B

to establish the unit or establish any treatnent and disposal system

addition thereto.

The industry shall ensure replacement of pollution control .system or its parts after

.*firy of its expected life as defined by manufacturer so as to ensure the compliance

of stindards and safety of the operation thereof'

The Applicant shall comply with the provisions of the water (Prevention & control of

pollution) Act, 1974 and'ai amended, by installing water meters and other provisions

4.

5,

as contained in the said act:

6. The Applicant shall provide Specific Water Pollution

conditions of EP Act, 1986 and rule made there
Environmental Clearance/ CREP guidelines.

control system as

under from time
per the

to time/

lndustrial Cooling, spraying in mine pits or boiler feed

Processing whereby water gets polluted & pollutants

are easily biodegradable

Processing whereby water gets polluted & pollutants

are not easily biodegradable and are toxlc

MRTI DRUGS tTD./CO/UAN NO.MPCB.CONSENT.OOOOO7g16l
Page 5 of 10

water consumPtion
guantity rcMD)

1.
48.00

2. Domestic Purpose
7.00

3.
11.00

4. 0.00

5. Gardening 1



SCHEDULE.II
Terms & conditions for compliance of Air Pollution control:

1. As per your appJication, you have provided the Air pollution control (APC) system and

erected following stack (s) to observe the following fuel pattern:

1 BOILER (4 TPH)
Dust collector
and Bag Filter

30 COAL L25 Kg/Hr 0,50 30,00

2
D.G.SET (s00
KVA)

Acoustic
enclosure)

L2 HSD 50 Ltr/Hr 1.00 24.00

3
D.c.sET (320
KVA)

Acoustic
enclosure)

72 HSD 30 Ltr/Hr 1,00 L4.40

4 SCRUBBER Alkali Scrubber 3.5*

2.

3.

x-Above the roof level.

The Applicant shall provide Specific Air Pollution control equipments as per the

conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance / CREP guidelines,

The applicant shall operate and maintain above mentioned air pollution control

system. so as to achieve the level of pollutants to the following standards:

Total Particulate matter Not to exceed 150 mg/Nm3

Acid Mist Not to exceed 35 mg/Nm3

4.

5.

The Applicant shall obtain necessary prior permission for: providing additional control

equipment with necessary specificatlols and operation thereof or alteration or

replacement/alteration well before its life come to an end or erection of new pollution

control equipment.

The Board reserves its rights to vary all or any of the condition in the consent, if due to

any technological improvement or otherwise such variation (including the change of

any control equipment, other in whole or in part is necessary).

*

MRTI DRUGS LTD./CO/UAN NO.MPCB-CONSENT.OOOOO7g161 Page 6 of 10

'.,:i.. -i
Stack

No"
rpi siut", i:";fl:. ':*:, o"l::# *



SCHEDULE.!II

**TheaboveBankGuarantee(s)shall.besubmittedbythe-nfavourofRegional
officer at the respective Resionar tT'-:.yl*: l.s.o;l*:l ;li'Jt;;il,;;:f:1officer at the respective Reglonal umce wruilil i.'-"^il-,1'" nded for period of
I"l*=irt"lig ic obtrin"d f6r above purpose if any may - -

validitY as above'
BG Forfeiture History

p
t,

31.01.2023

Towards
compliance
of consent
condition
and O and
M of PCS

Renewal of
Consent to

Operate

AARTI DRUGS LTD./CO/UAN NO'MPCB.CONSENT.OOOOO79161

Page 7 of 10



SCHEDULE.IV
General Conditions:

1. The Energy source for lighting purpose shall preferably be LED based

z. The pp shall harvest rainwater from roof tops of the b-uildings and storm w.ater drains to

recharge the ground water ano utilize the same for differeniindustrial applications within

the Plant

3. Conditions for D.G' Set

a) Noise from the D.G. Set should be controlled by providing an acoustic enclosure or by

treating the room acousticallY'

b) lndustry should provide acoustic.enclo

acoustit treatment of the room should

or for meeting the ambient noise stan

exhaust muffier with insertion loss of 25

of insertion loss will be done at d

enclosure/room and then average'

c) lndustry should make efforts to bring down noise level d.ue to DG set' outside industrial

premises, within ambient noise requirements by proper sitting and control measures'

d) lnstallation of DG Set must be strictly in compliance with recommendations of DG set

manufacturer'

e) A proper routine and preventive maintenance procedure
-' 

ioiiou,i.o in consultation with the DG manufacturer which

levels of DG set from deteriorating with use'

f) D.G. Set shall be operated only in case of power failure'

g) The applicant should not cause any nulsance in the surrounding area due to operation of

D.G' Set.

h) The applicant shall comply with the notification of MoEFCC, lndia on Environment

(protection) ,"-.ono nrJno."n!;.Rtrter vioe,..5sl 37-1!_E) dated 17.05'2002 and its

amendment,;;;;;;i^s ;oise timitfbr.glr r-iforsets run with diesel.

4. The applicant shall maintain good housekeeping'

5. The non-hazardous solid waste arising in the factory premises' sweepings' etc' be disposed

of scientificatty so as not to cause ;;; ;rL;;.e / pollution' The applicant shall take

necessary p"rriiii*, from civic authorities for disposal of solid waste.

6. The applicant shall not change or the rate of discharge'

temperature or ttre mode oi the ous wastes or control

equipments provided for without prev Board' The industry will

not carry out any activity, for which th ed/without prior consent

of the Board'

7. The industry shall ensure that fugitive emissions from the activity are controlled so as to

maintain .t"rn unA-rui" *ri.nr6nt in and around the factory premises'

B.Theindustryshallsubmitquarterlystatementinrespectofindustriesobligationtowards
consent uno poriution .oniror coniptianceis ourv supported with documentary evidences

ttormat can downloaded from MPCB official site)'

g. The industry shall submit official e-mail address and any change will be duly informed to the

MPCB.

10. The industry shall achieve the National Ambient Air Quality stqndalqllrescribed vide

Government of lndia, Notification r,ro. e-igoioliofgolpcr-i oated' 18'l-1'2009 as amended'

for DG set should be set and

would helP to Prevent noise

AARTI DRUGS LTD./CO/UAN NO.MPCB.CONSENT.OOOOO7g161
Page B of 10



12. The replacem.ent of pollution control system or its parts after

expasdefinedoymanutacturersoastoensurethecompliance
of s the oPeration thereof'

13.ThePPshallprovidepersonalprotectionequipmentaSpernormsofFactoryAct
14. lndustry should monitor effluent quality, stack emissions and ambient air quality

monthlY/quarterlY'
seen act or even, such emissions occur

rds laid down, such information shall be

Station, office of Directorate of Health

ctorate of Factories and Local Body' ln case

inl proOuction process connected to it shall

be stoPPed.
lectric power source sufficient to operate all

maintain compliance with the terms and

the applicant shall stop, reduce or otherwise'

onditions of this consent'

ls.AninspectionbookshallbeopenedandmadeavailabletotheBoard,sofficersduring
their visit to the aPPlicant'

19. lndustry shall strictly comply with.the Water (P&cP) Act, 1974, Air (P&CP) Act, 1981

and Environm"r,tuf irotection Act, igSO .nd ind"t'y.specific standard under EP Rules

1986 which ur. urrifuOte on MPCB ye.bqitellwww"mpcb'gov'in)'

21. Neither storm water nor discharge from other premises shall be allowed to mix with

the effluents from the factorY'

22.Theindustryshouldnotcauseanynuisanceinsurroundingarea.
23. The industry shall take adequate m

sources within the premises so as to

oi noise to less than 75 dB (A) durin

time is reckoned in between 6 a'm' an

10 P.m. and 6 a.m'

24. The industry shall create the Environmental cell by appointing an Environmental

Ensineer, cnemiii andAsricultur.;il;;ii;;io.r.ii9 utt"i'ouv to dav activities related

to Environm.ri'..Jiiiigiilon n"ro *r'.|Lr. treated effluent is used for irrigation'

dentification.

./rf/tl 1

MRTI DRUGS LTD./CO/UAN No'MPCB-CONSENT'0000079161
Page 9 of 10



t

I

26. The industry should comply with the Hazardous and Other Wastes (M & TM) Rules,

2016 and suO*it the Annual Returns as per Rule 6(5) & 20(2) of Hazardous and Other

Wastes (M & TM) Rules, 2016 for the preceding year April to March in Form-lV by 30th

June of every year..

The applicant shall install a separate meter showing the consumption of energy for

op.ruiibn of domestic and industrial effluent treatment plants and air pollution control

system. A register showing consumption of chemicals used for treatment shall be

maintained.

The applicant shall bring minimum 33% of the available open land under green

coveribel plantation. T-he applicant shall submit a yearly statement.by 3Oth

Septem-ber every year on avai'lable open plot area, number of trees surviving as on

31st March of the year and number of trees planted by september end.

The Board reserves its rights to review plans, specifications or other data relating to

plant setup for the treatment of waterworks for the purification thereof & the system

ior the disposal of sewage or trade effluent or in connection with the grant of any

consent conditions,

The firm shall submit to this office, the 30th day of September every year, the

Environment statement Report for the financial year ending 3Lst March in .the
prescribed FORM-V as per the provisions of Rule L4 of the Environment (Protection)

(second Amendment) Rules, 1992.

The Applicant shall obtain necessary prior permission for providing additional control

equipment with necessary specifications and operation thereof or alteration or

1..ptu."..nt/alteration weli beiore its life come to an end or erection of new pollution

control equipment.

The Board reserves its rights to vary all or any of the condition in the consent, if due to

any technological impro-vement or otherwise such variation (including the change of

any control equipment, other in wholei:or in'part is necessary)'

The applicant shall provide facility foi colleiction of environmental samples and

samptii of trade and s.*age effluehts, iiair emissions and hazardous waste to the
goaid staff at the terminal 6r designated points and shall pay to the Board for the

services rendered in this behalf.

27.

28.

29

30.

3r..

32.

33.

34. The applicant shall make an application for renewal of the consent atleast 60 days

before the date of expiry of the consent,

MRTI DRUGS LTD./CO/UAN NO.MPCB.CONSENT-OOOOO79161
Page 10 of 10

L
















